Package Leaflet: Information for the user

X-pert D 10 mg orodispersible tablets

Vardenafil

Read all of this leaflet carefully before you start using this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again. )
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What X-pert D is and what it is used for.

2. What you need to know before you take X-pert D.
3. How to take X-pert D.

4. Possible side effects.

5. How to store X-pert D.

6. Contents of the pack and other information.

1. What X-pert D is and what it is used for

X-pert D contains vardenafil, a member of a class of medicines called
phosphodiesterase type 5 inhibitors. They are used for the treatment
of erectile dysfunction in adult men, a condition which implies
difficulties in getting or keeping an erection.

At least one in ten men has trouble getting or keeping an erection at
some time. There may be physical or psychological causes, or a mixture
of both. Whatever the cause is, due to muscle and blood vessel changes
not enough blood stays in the penis to make it hard and keep it hard.

X-pert D will only work when you are sexually stimulated. It reduces
the action of the natural chemical in your body which makes erections
g0 away. X-pert D allows an erection to last long enough for you to
satisfactorily complete sexual activity.

2. What you need to know before you take X-pert D

Do not take X-r)ert D

- If you are allergic to vardenafil or any of the other ingredients of this
medicine (listed in section 6). Signs of an allergic reaction include a
rash, itching, swollen face or lips and shortness of breath.

- If you are taking medicines containing nitrates, such as glycerol
trinitrate for angina, or nitric oxide donors, such as ami/I nitrite.
Taking these medicines with vardenafil orodispersible could
seriously affect your blood pressure.

- Ifyou are taking ritonavir or indinavir, medicines used to treat human
immunodeficiency virus (HIV) infections.

- If you are over 75 years of age and are taking ketoconazole or

itraconazole, anti-fungal medicines.

If you have a severe heart or liver problem.

If you are having kidney dialysis.

If you have recently had a stroke or heart attack.

If you have or have had low blood pressure.

If your family has a history of degenerative eye diseases (such as

retinitis pigmentosa).

- If you have ever had a condition involving loss of vision due to
damage to the optic nerve from insufficient blood supply known as
non-arteritic ischaemic optic neuropathy (NAION).

- If you are taking riociguat. This drug is used to treat pulmonary arterial
hypertension (i.e. high blood pressure in the lungs) and chronic
thromboembolic pulmonary hypertension (i.e. high blood pressure in
the lungs secondary to blood clots). PDES inhibitors, such vardenafil
have been shown to increase the hypotensive effects of this medicine.
If you are taking riociguat or are unsure tell your doctor.

Warnings and precautions )
Talk to your doctor or pharmacist before taking X-pert D.

Take special care with vardenafil orodispersible

If you have heart trouble. It maﬁ be risky for you to have sex.

If "you suffer from irregular heart beat (cardiac arrhythmia) or
inherited heart diseases affecting your electrocardiogram.

If you have a physical condition affecting the shape of the penis.
This includes conditions called angulation, Peyronie’s disease and
cavernosal fibrosis.

If you have an illness that can cause erections which won't go away
(priapism). These include sickle cell disease, multiple myeloma and
leukaemia.

If you have stomach ulcers (also called gastric or peptic ulcers).

If you have a bleeding disorder (such as haemophilia).

If 'you are using any other treatments for erection difficulties,
including vardenafil film-coated tablets (see section Other medicines
and X-pert D).

If you experience sudden decrease or loss of vision, stop taking
X-pert D and contact your doctor immediately.

Children and adolescents } )
Vardenafil orodispersible is not intended for use by children or
adolescents under 18.

Other medicines and X-petD )

Please tell your doctor or pharmacist if you are using, have recently

used or might use any other medicines, including medicines obtained

without a prescription. }

Some medicines may cause problems, especially these:

- Nitrates, medicines for angina, or nitric oxide donors, such as amrl
nitrite. Taking these medicines with vardenafil orodispersible could
)s(erlorlj[sg affect your blood pressure. Talk to a doctor without taking

-pert D.

- Medicine for the treatment of arrhythmias, such as quinidine,

rocainamide, amiodarone or sotalol.

- Ritonavir or indinavir, medicines for HIV. Talk to a doctor without
taking X-pert D.

- Ketoconazole or itraconazole, anti-fungal medicines.

- Erythromycin or clarithromycin, macrolide antibiotics.

- Alpha-blockers, a type of medicine used to treat high blood pressure
%nd .enla)r[gement of the prostate (as benign prostatic hyperplasia).

- Riociguat.

Do not use vardenafil orodispersible tablets combined with any other
treatment for erectile dysfunction, including vardenafil film-coated tablets.

X-pert D with food, drink and alcohol

- You can take X-pert D with or without food but do not take this
medicine with any liquid.

- Don't drink grapefruit #'uice when you use X-pert D. It can interfere
with the usual effect of the medicine.

- Alcoholic drink can make erection difficulties worse.

Prej anc?' and breast-feeding
Vardenafil orodispersible is not for use by women.

Driving and using machines

Vardenafil might make some people feel dizzy or affect their vision.
If you feel dizzy, or if your vision is affected after taking Vardenafil
orodispersible don't drive or operate any tools or machines.

X-pert D contains Aspartame and lactose monohydrate.
- Aspartame is a source of phenylalanine, and may be harmful for
eople with a disorder called phenylketonuria.
- Lactose monohydrate: If you have been told by your doctor that
you have an intolerance to some sugars, contact your doctor before
taking this medicine.

3. How to take X-pert D

Always take this medicine exactly as your doctor has told you. Check
with your doctor or pharmacist if you are not sure. The recommended
dose is 10 mg.

Take a X-pert D tablet about 25 to 60 minutes before sexual activity.
With sexual stimulation you may achieve an erection anywhere from 25
minutes up to four to five hours after taking X-pert D.

- Do not remove the orodispersible tablet from the blister
until you are going to take it. With dry hands press gently
tobgelease the tablet on your hand. Do not crush the
tablet.

-Place the entire orodispersible tablet in the mouth,
on the tongue, where it will dissolve in seconds, then
swallow with saliva. The orodispersible tablet must be
taken without any liquid.

Do not take X-pert D orodispersible tablets with any other forms of
vardenafil.

Do not take X-pert D more than once a day.

Tell your doctor if you think X-pert D is too strong or too weak. He or
she may suggest a switch to an alternative vardenafil formulation with
a different dose, depending on how well it works for you.

If you take more X-pert D than you should

Men who take too much X—Fer‘[ D may experience more side effects or
may get severe back pain. If you take more X-pert D than you should,
tell'your doctor.

N

If you have any further questions on the use of this medicine, ask your
doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not
everybody gets them. Most of the effects are mild or moderate.

Partial, sudden, temporary or permanent decrease or loss of vision in
one or both eyes has been experienced by patients. Stop taking X-pert
D and contact your doctor immediately.

Sudden decrease or loss of hearing has been reported.

Cases of sudden death, fast or altered heart beat, heart attack,
chest pain, and trouble in cerebral circulation (including temporarily
decreased blood flow to parts of the brain and bleeding in the brain)
have been reﬁorted_ln men taking vardenafil. Most of the men who
experienced these side effects had heart problems before taking this
medicine. It is not possible to determine whether these events were
directly related to vardenafil.

The chance of having a side effect is described by the following categories:

Very common:

may affect more than 1 in 10 users
- Headache

Common: i
m%/. affectup to 1in 10 users
- Dizziness

- Flushin

- Blocked or runny nose

- Indigestion

Uncommon: )

maSy affect ug) tolin100users i

- Swelling of skin and mucous tissue including swollen face, lips or throat

- Sleep disorder

- Numbness and impaired perception of touch

Sleepiness

Effects on vision, redness of the eye, effects on colour vision, eye
ain and discomfort, light sensitivity
inging in the ears, vertigo

Fast heart beat or pounding heart

Breathlessness

Stuffy nose

Acid reflux, gastritis, abdominal pain, diarrhoea, vomiting; feeling

sick (nausea), dry mouth

- Raised levels of fiver enzymes in your blood

- Rash, reddened skin

- Back or muscle pain, increase in blood of a muscle enzyme (creatine
Bhosphok/nase)! muscle stiffness

- Prolonged erections

- Malaise

Rare:

may affectupto 1in 1,000 users

- Inflammation of the eyes (conjunctivitis)

- Allergic reaction

- Anxiety

- Fainting

- Amnesia

- Seizure ) o

- Increased pressure in the eye (glaucoma), lacrimation increased

- Effects on the heart (such as heart attack, altered heart beat or angina)
- High or low blood pressure

Nose bleed

Effect on results of blood tests to check liver function
- Sensitivity of the skin to sun light
- Painful erections
- Chest pain )
- Temporarily decreased blood flow to parts of the brain

Very rare or not known:

may affect less than 1 in 10,000 users or frequency cannot be
estimated from the available data

- Blood in the urine (Haematuria)

- Penile bleeding (Penile Haemorrhage)

- Presence of blood in the semen (Haematospermia)

- Sudden death

- Bleeding in the brain

Reporting of side effects

If you get any side effects, talk to ?/our doctor. This includes any
possible side effects not listed in this leaflet. By reportinﬁ side effects,
you can help provide more information on the safety of this medicine.

5. How to store X-pert D
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the
carton after “EXP". The expiry date refers to the last day of that month.

Do not store above 30°C.

Do not throw away any medicines via wastewater or household waste.
Ask your pharmacist how to throw away medicines you no longer use.
These measures will help protect the environment.

6. Contents of the pack and other information

What X-pert D contains )

- The active substance is vardenafil. ) ]
Each orodispersible tablet contains: vardenafil 10 mg (vardenafil
HCl trihydrate 11.85 mg).

The other ingredients of the tablets are:
Lactose monohydrate, calcium silicate, hydroxypropyl cellulose,
crospovidone, aspartame, mint flavour, aniseed flavour, colloidal
silicon dioxide and magnesium stearate.

What X-pert D looks like and contents of the pack
X-pert D 10 mgare biconvex, cylindrical, white to off white, non-scored
with the code “VB” on one side.

X-pert D is supj)lied in packages containing 4 tablets (4's blister x 1)
and 8 tablets (4's blister x 2).
(Not all pack sizes may be marketed).

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A.

Carretera Olaz-Chipi, 10. Poligono Industrial Areta
31620 Huarte (Navarra) - Spain

This leaflet was last revised in 10/2019.

This is a Medicament

- Medicament is a product which affects your health and its
consumption contrary to instructions is dangerous for you.

- Follow strictly the doctor’s prescription, the method of use and
the instructions of the pharmacist who sold the medicament.

- The doctor and the pharmacist are the experts in medicines,
their benefits and risks. } }

- fDo not by yourself interrupt the period of treatment prescribed
or you.

- 5)0 tnot repeat the same prescription without consulting your
octor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa

20002-£13E¥81€048d I



G yal) Sloglea Azl 8 )
oL Lol AL ol 31 el Ve g3 Sy ]

Jtébe\))lé

oy Clogle o gg25

5 Y selsll 1ha Jgls & el U Ll &519u1 8 il 0l i3
8 By lgiel B Jl gl azs & il ody badisl-
Joall ol ol UL s 5 el T el 9IS 13-

s s W Gl ud b ol 1 IS 0] 5 i o2 020l Blod] aU'asa;ﬁ&lt&,@&ﬂﬂé‘hﬁ&l’iyﬁ\sﬂllum}

A& )] s oM\em@omﬁdwmlp)bl slwawjdv\.dlﬂwh.ll

6 Aol 56T o e & gl 13)-

3 il s Ol gie

Aloszul 2193 o Loy 63 Bp S 92 L -
60 G S| Jols LB @b e o Lo -V

80 O S| plasitl Ay ybo s de ol -V

5 OS] (2355 &S -0
621 Olaslze g dulsll Silygioe -1

o Griasl) @] § 31 of S35 T rlie sl e USCiy 23,0 Bluis ol lasd o ) iy Gl
sl e iy Ladly (53 Coy L 0S| Jslis e Bz ol el oda clile jgbs 1] ogutlS
gl dulod zlae OIS 5T s OV Ssas gs EYI 03

3 5 o o dizlie 885 OV> Sguo (s WY @3
Syl 5 gwl o lizl ] B5e pll 335 2Lzl s § L) dslod] dysand) 8ol § USLie
Lledl B 03 a1 (u ) o plima . idlos I8 Oglstiay ol Lo sl @kl iy
s Bl eY oda OIS 13] Lo waes S ¥ slsull e Jsls b dall § USLiw (e Ol
dlos oy 1o Bs g
I bl § Lty 6D Lo Jlaol Ciiad

Huz dsls dwls BT
il Ve US e dols pasd ge ST G 35 98
glall e

sl dsl 6T

il V1 US e dols pand § 55 98
Dlsal @

Aoyl el

NINKURIIN
s pus ©

T

&

waRd Voo S e aols i § P

3l sl oladl sl az gl )53 U5 § L Al dasVls el a1y @

sl Olsl @

ol Lulo Ol jadls ppasall jemd ®

orlall ysmtll

Gl pall § o1l pasy ssmi o (1Y &y § s sl yl ool a3l § OIAL @
ssall ga

BIESREVREIRI

Al die B S o ol dmypw LB L s ¢
i) § Dy

Y G sl e

el s9mills e85 lwls ol § bls Bumbl Oladls e Gama glos ) olal ®
o Blizs (Olt2)

ol § S Ol ] Olistus glis) ©

el 5l semls galzdl bl @

L5) Ml 335 Glgtuna glis) (lasll ol gl 3 61 *
OMasll

s sk lanl OV @

sley e

§ o @I (S shurs

b6 duils

AR Ve IS e dels pasd § 5

(damall) Oladll) opesll Ol

Al S¥elis

FE

alek] @

85131 olazs

b p Ol

- gawl 3131 83L5s (<5 oba) ol b § 3oL
)t § it .

4ozl 5l pull s glisg

RELN TR

S il i) pll Sl Sl s @
ol deil o Aol dewlus

b &smas Glasl OV ¢

xall § ¢

Lpleadl o slpY pall 335 § 830 lass)

sJusmbl Baume pé o Tuz 806 duslo 6T

SBLI o o J 55 Jusme 50085 05g Y sl pasd Voyee s IS (e aolg paied (oo J31 & 355 93
sl

Asse3J) Usdl 3 oo @

il 5o B3
55A|@uié¢aay3 .
Gl ool
b G Ry

Ll ST y5eb oo MY

ol § 853 5t dleiona dusle ST gl 1 s el ] Saod &l 56 gl e 54 13
O LEbh 3 clsl 13 Loy dilszbl Oloskekl (o w3kl 05 § doalud) eliSis .3 !
A sl ST e

60 O o] 02355 &S -0
JULY Jsliia 5 sl oo Tams elsll i Jado

<Ll g3 ity "EXP" ZalS sy dulsll e pusd okl dodall g5 elgl dms el sl s Jamiad Y
3553kl 50 g Y 5 ] Ml

BT 08 JB BY e de s § hisd

)b ge Japal) Jlol A5l SLL 5T G pdll olin Gasb o5 L9316l e calsall SR Y
) dilem § izl ok delus 3] dalasiud a5 b I B3aY e palsll

A1 Slaglrey ddsll Slgize -1

g L S) ss—»

Jssligs f5 o el B

Sl 5 2559 ddles ) pade 1+ dlus 6 ke 02l OLsdl LB o 3 US st
(p2ke V1,00

a0l Y ol 5, Y Sl

0998 5009,5015 sllead] Jung 2 (ouS 93429 p 5 I Sbewns S5SNI Sl iapgige
pomeaii bl Ol s 089,801 5wl aeuST 365 0 9udld] 553 46559 g bt 4gS35 B s

Al Slgimeg @ O puS] elg Sl IS
Gl 0) OIS iz sl duome (S sl (ol Qlisill & S
IVB' 301 laesle o s ssiomes aatill o B3 s B pall Bls Gl U]

PIRTA 51 (0ol B € a3 aly by 18) (ol B1 € e @525 Olsie § g0 S uS] ol Bl 55
(AT € & by 5 S s 5)
(Slsll ploo] moaz Bised o2 Y 28)

3r9tll 3o AW dsial) 35 2l

peub i Olsiie

desluall giadg dahie Ve w3Vl gl
Liliwo] - (1480) G515 YA

A8 s 6l 0yl duzl e 5T ol
g 1o
Olasdsall ol JSdy dslsy climo o 55 & peiie 3o olgall -
sl ds = 08

eeall Oledsss Jloszad) SIsLa | S5 BBy andhll dos gl -
Lo by Laudlsds d9oY § Olyws Juwally cadall O] -

gl Liogll @ Boaondl gl 358 el o2 e B3 Y -
el B il O35 Bhogl g 555 Y -

Db Jstise e Togms L9391 IS Jados -

) doall ¢ly)g pudere
o= dslual) slos

B cinfa

Alosiul 2195 o Loy ¢> . 5] 98 Lo -Y

0253 Olate puly G5 &30Y1 Go 81 oz I (bl 5 33ls e g3 o0 05| 5
529 I s ) Olan¥l e 508l Yl g3 pastuds uelidll £531 5o 52 lulashid
e Blisdl of Clanyl Esis § Lsmo J] $35 dubye Ul

koY gy § ade Blasdl sl Glanyl § dismo Jlry 6 s IS g JBY s sl do il
3 3 icapd) OIS Logas Logie gua3e 9l s ol Gty 0550 o8 el
o o lsslons ol Lo a5 pull (30 &S 5 S U gl Jaiioy ¥ ygadll s gl

skl Usmio o iy 598 iz § il Do § el D55 i 1 3 O 5] Jomy
Um0 Sy s8] aslen Ty Lan¥l Ulss @ aelus I gl U515 dmedall dlaSHI
(o2 ISy puizd) bLadl pleY A Baal) gy olanyl

$3 O S| Il U 4 jme o oY

AW OVl § 65 S ouS] IS Y

(1 o3 G 2yl Y el5l) SsSan 3o 5T 5 Lidlips S8 B5le (0 il L O 1] @
cokizl] § Bads oLt sl dz sl p 535 Aol sledl puital) el DU Lil] Oolodl (aditis
ol 30 pusitadl U pualenll Ol 5 e 5ot dygol Jslas oS 13)
Jdlas g8 ool 3 e d5oW odn Il el s Uie ey et ST Soliams 51 &yl
il his g,\h,ﬂ“,.yu@uu Ol Aalt

(HIV) ¢ sl 5Lkl g5 o558 gr¥ke) pusind g 0] ol bty Jsliss S 13)
83Lae 53] s 33515 sl UsisSaS Jslis CuSslale VO e sy & e OIS 13

Ol yhall

S 5] B § 8 s dSiie (s S 13

9IS Jemitl] o) s S 13| ¢

Al el ol ddles &S 1350 Cavol U8 S 13]

pll ks § ezl U3 (e aol 5l blas S 13

(el A5l gl i) dwSisl] Ogel) 31l (o 205 il s OIS 15)

Sradl coasll 3 Al dn D3 )1 OB Cansed dud 0 lony liaah o 8 S 13
radl Grastl JeY puly B35 o s (pul dle) & dlolgll pul &
(NAION) &5 I jaid) ww

S5 Ok Al § pl i iy g slasll s pasid Olszws:) slis Jskis S 13
) 1) gash) Ghlel golawsdl g5l al ks glis s (o)) & g,\ll Lhis sy )

5] ol b i 3 dysoll o @b.‘.b)\,\)@bh\lﬁb;ﬁ\j‘m
b ol uSka yE CiS 5l Olspansyy

Ol plowly Olbla Y
55 g 0] Islis U dawall sl el ] S

$0 OS] sl wie waddl il 55

il s 13 hasel) il o 55 0 LA § ASig blas S 13] @

i) oy abats & 555 &1 dl8 (el sl B O pllsl pas Gl S 15)

2159 @933l gy 3,55 dud o O Sy Bl USCE G 35 o B4 Llaae S 13

A adls Gox

il pal) W Lol Jadss (L)) Uss Y oolasl O capmey Iikish Llas S 13) @
£ 3l s sasibl e 55

(ignan g3 ol dume 23 ol La] G55) Buml) § oty Llas S 13) @

(p Dgew J20) i35 Gl Llas s 18] @

i) Al L8lys I8 ool 31 Lgies colanVl dismo g 5] dyssl gl pasius S 13)

3sall e ey Jails 65 O . e U5k s B 53 s, i lie Blais T lams Glas S 13] @

sl bls JubY
b o ial L ol JUbY U3 e plasial daase xé eall QLsdll) AL Ldlus 5 ol 31
Lole VA lgily

165 dgo¥ zo CNelizll

& e es,2T ool ol Ui 38 sTT050 Sl o1 Jsless S 18] Sl o ceball 3] 253
b daog 033 lsle Jsasdl o I 9ol 3

W1 9ol dolss (¥ S ] @55 %6 DysoY ams

ee¥ oz e by 5l ST Sliame 1 &yl doudll M) daasd] &so¥ of Gladl @
pll ks § s Sy 35 98 02l Ol AL Sl 15 ol 31 me dysoY oda Usls
L 0S1UsS U3 el go Baos
sl Osstasasl o1 ausliolS y 5T aatssS i el ub;«: ollasl pas gVl dosserudl dgoYl
Jelbisw

183 S S| U3 U8 e a Gt g il dolibl s w96 o9l 5] 8] syl
<0 yhall sLas d53] o WJsbsSlspl T dsibsS s
s S o g Ololis (83 a3 i)Y 5T Grulas ool
05085 Jie) Bliwg ) ouiSs pll ks glis ) el pasced 9o e g 53 il O pils
(Aeamd! Bliws ol

Olowsyy

e s 2T elgs ol e CBI i § el OLs I AL 3 S S ol T Uslis ¥
Aalell Jdlas 8 ol 31 ells & L colandl ibis)

sy Ol il plaball 2o 3 S puS] ool 31 Jsls

s 5T 2 sl ¥ S5 - 4593 o 5l plalall ma 63 S eS| ool BT Uslis S @

Usma go Jolai OF 55kl 5o 183 ©op_ puS] plasial e B33 oyl pas Jsls ¥ @
slisbl ¢lsl

olas¥l disse Al 80k ] eSOy skl oz 8 ¢

Lo ls dasdl
Ol B o @l Qs AL 3l f5 ol BT pused Y

OYYI g SoLa

5l 2190l sl slsally © e 18] oa225 & S 289 SNl elsY Jamy USlas f6 Cavas B
SF 9l Yt o S0l uimtd ol Oyl AN Sl 8 ool T U5k asmy ey © 56
oYyl

S5 Oy giges plinul e §3 S 0] 5w

A Il aﬁulpbwwy@m&wvgmmmw)ww@mi .

b 22l Sl gl gams 5o dpwlns G5 b s 5513 5585 Olamgisa ©
sl 1 Jsls L3

180 O S pluseiul dhy by ds I ¥
el JusTio 055 ¢ 15] Jasall of ol bl opdall oy s il el 1 Jslis
pobe Ve L Ly oot

Ogior @o ARBS V5 YO (30 518 S guisl] BLEI du oo S 63 Oy eS| 0 3 Usls
Olels puss 5l Ololu gl 51 d235 YO 10 918 Bk powy wlas) Susy 98 ez 35]

e 3 baidl Aol e V) by 21 e ol Gbsll) BN o Bl g 25 Y @ 2
B b3 ¥ iy 21 s ] Y bl g oo

&0 4=liss Ol UM Csdy § OLudll e 02)b 0ol LI 0 A zo
Blgw gl U5 035 0l Slisdl) AL ol BY is 5 lsll

edlin §5 Bole pe 6.5 JISAT T e eIy Lol AL 53 &y . S ol T Usliss ¥
Loy 815 80 30 55T 90 G S Usliss ¥

1 sl 7y 5 Tz s ol T (558 63 Sy S| Jmite Of iiss S 13] el T
e 0,35 s e By il de o JSUnJa) Aoy &S5 Jstia) JESY) el

§5 Oy eS| o B s 2 sl 13
Osily 85 L3l JBY) e 36 63 D eS] e 315 Az O9lsliny al) Jlz ) bl B
b 5 65 Oy 8] e 8313 ds e Sl 13] . plall § T U

diwall T ol JLB <l 1 plaseal &85 oo 6521 Al gl b 0I5 15)

slozonb) desladl LBV -2
(u;uusu_,,aJsvuw,db,@buws‘uww;wuuwm 539 IS e




